



**TEST CONDUCTED**

**TEST RESULTS**

(01) WATER VAPOUR PERMEABILITY (ASTM E 96-2000, INVERTED CUP WATER METHOD) : g/m<sup>2</sup>/24h

AS RECEIVED	7575
AFTER THE 1ST WASHING	7222

NOTE) CUP AREA : 0.0038465 m<sup>2</sup>  
CUP HEIGHT : 53mm  
REAGENT : WATER  
TEMPERATURE : 23 ± 1°C  
RELATIVE HUMIDITY : 50 ± 2%  
WASHING CONDITION : MODIFIED AATCC 135-2004, 8 MINUTES MACHINE WASH AT 160°F,  
TUMBLE DRY DELICATE

(02) DIMENSIONAL STABILITY TO WASHING (MODIFIED AATCC 135-2004, 8 MINUTES MACHINE WASH AT 160°F,  
TUMBLE DRY DELICATE) : %

WARP	-0.6
WEFT	-0.3

NOTE) (+) MEANS EXTENSION, (-) MEANS SHRINKAGE

(03) APPEARANCE AFTER A WASHING (MODIFIED AATCC 135-2004, 8 MINUTES MACHINE WASH AT 160°F,  
TUMBLE DRY DELICATE)

- COLOR SHADE WAS NOT CHANGED.
- THE FUZZ AND PILL ON THE FABRIC WAS NOT OCCURRED.
- THE WRINKLE WAS NOT FOUND.
- \* THEREFORE, THE WASHED SAMPLE WAS SATISFACTORY.

(04) WATER RESISTANCE (AATCC 127-2003, HYDROSTATIC PRESSURE TEST) : mmH<sub>2</sub>O

AS RECEIVED	OVER 10000
AFTER THE 1ST WASHING	OVER 10000

NOTE) WATER PRESSURE : 600mmH<sub>2</sub>O/min  
WASHING CONDITION : MODIFIED AATCC 135-2004, 8 MINUTES MACHINE WASH AT 160°F,  
TUMBLE DRY DELICATE



# TEST REPORT

APPLICANT : CTM

REPORT NO. : 41-48-05-14880

SAMPLE RECEIVED DATE : 2005-06-20

TEST STARTED DATE : 2005-06-20

REPORT ISSUED DATE : 2005-06-22

PAGE : 1 OF 2

SAMPLE DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE WOVEN FABRIC.

ITEM : NA-3901  
COLOR NAME : WHITE

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY  
FOR FITI

JAE HO KEUM  
QUALITY MANAGER

AUTHORIZED BY  
FOR FITI

SHEE YONG CHO  
EXECUTIVE DIRECTOR